FOOTWEARS(BAG MAKING MACHINE SERIES

OPERATION MANUAL
PARTS BOOK

THANK YOU FOR USING OUR PRODUCT

BEFORE USE PLEASE READ THE INSTRUCTION CAREIL:ULLY —



| o8

—

Contents = ST
_—
| SPEHIPR) E XA T
RS> ) Bk
Extra Heavy Cylinder Bed Single-needleWalking
Foot Sewing Machine For Moccasins
(Sewing Up Extreme Thick Materials)
|
-, BHFSIRRHA Parts Title Instruction
A. {5801 Frame Component ... v e o I
B. LD Upper Shaft Component ..o veee 2
C. [EMIERN Pressing Foot Component. .. ... v v sesseeeeeee 3
D. #H#&881) Needle Bar Component. ... v -4
E. 1 3LR T8k Suttle And Lower Shaft Component............ 5
(-3 S s Feeding COMPONENL .. v eveeevescusseniee 6
G. RIBFM0 Tension Post COMPONCNL ... v veswes 7
H. &228R1D Thread Stand Component. ................. 8
—. ZeFRENRA Safety Instructions
g2 1L FTRBMN Safety Instructions ... 9
=, ZARFRNRA Technical Data Instructions
§3—1 1S Specifications ... 10
§3-2 it Characteristics ... 10
§3-3 DhEERIAH-SBIRIRA Functional Elements Instructions ........cc...... 11
0. HURIRE SRR Machine Regulating Component Instructions
§4—1 SHEZHFE Threading the needle thread ............... 13
§4-2 LHERHY The bobbin thread Component ............... 15
§4—3 [ERIERD The Pressing Foot Component ................... 18
§4-4 PHELEB Regulate Stitchlengh oo 20
§4-5 §HL&ERD The Needle Thread Component ....... 29
R, #EBRF Service And Maintenance
§5-1 tHPEHERR Break-down Elimination -....... 23
§5-2 1R5F SEIVICE - v werenee 24



A XEBH (Frame component) :




e T :
;NO pmﬂ‘-gf’ : E i Part Title Cﬁganlﬁy Sp}émcmcal%ns
1 ) AGDOOA Mg Cover 1
2 SBOS003 | AMARN @Ry Hoxng-on Scoket Hall-round Head Screw 2 M5*6L
3 - AD000Z il ) Cover . 1
4 SBOS004 | 7R 7N 0 AL 40 gk Hexagon Scokel Half-round Head Screw 2 M5*10L
5 AONOO3 W4T thxidn Post | 1
8 | noooos | m@E freme 1
7 | swoia AMARREE  Hexagon Scoke! Sorew : 1 MG25L
8 :.;I;HO(;”: ?ﬁmtﬂ;—‘“ Hoxagon Nut 1 M6
G ;8020??‘;‘1;]—;3?;;51' !-lexm;-c.-ﬂr;.;;.uml Scraw 1 MET1ZL
0| Aooos | & feceplale = =
‘H SBO;-O—D“?.'W J\m}‘(iﬁ_gtlt_t w‘lﬁ-!r!xnm;;é( oket .."'Jc;t_-w H:; M5*12L
“12 | DOOODY B | :\r:;hm Bleci: - i
- iS AO-(;I‘.;O_T* -“i.;itﬁ;i_i.;m—‘—“_h Non;:;l;; Scraw : M58L
1 Doz | 18  Needie Plate i Wor |
5 | 000003 | @NEM AbGhOTBiste g o j
16 | DooOOA | EE Base 1|
-w SB21002 | WRWLH Spring Was;‘m 4 | Mi0
18 : SBO1018B INMINER AR Hexaqn.n Scokel Screw j 4 M10°450 |
19 | Aoonoe | ma Oitpan s I *
20 AOC012 | R . Thrn;d_gu*dﬂ Sytemn E 1 " i
21 | AOCO02 | 6§ Nut 1 1
22 | AOCO03 | M Foliower Sheet R
23 ADCO04 b s 4] g] Thread Tension Spring i . !
: i
24 AOC005 | EN Follower Sheet ‘ 1 5
25 ADCO0E | EHE Tension Disk ‘ 2
ADCD09 WEH iRy - Thread Tension Whee! Rod :
ADCG10 K g Wire teeding guide 2 i :

. PS IHEHERE, TR

3 P.S. Thread guide sylem are sell all, are not have sell a part of the component

1-1

FAN



B.E#&# (Upper Shaft component) 1/2:




e e e

W o]

NO | part No. g " Part __ The Slantty | _specmeatons |
1 A01001 HEEENT Needle Bar Connecting Link 1

2 AD1002 HIBIEER Needle Bar Connecting Shaft i T
3 D01001 | $R¥ Screw ! ]
4 Do1002 | BERF Stay Ring 1 T
5 A01003 | O Cam 1 o T
6 A01008 &%y (8D Upper Shaft Bushing(Front) 1
7 | a01020 | BB Oil Waste » T
8 A01005 g 3ol $24 Roller Axle Screw ] B
9 A01010 EERH Stradle Type Rod 1 - ‘
10 | sB11004 | SAAIREE Hexagon Nut ; @
1 SB04004 | NANEBERY Hexagon Scoket Set Screw 2 MG=5L -
12 A01009 =/ARNT A Triangle Eccentric Wheel 1 ‘
13 | SB05002 INEANNMELRY Hexagon Scoket Haft-round Head Screw 4 M4*6L

14 A01017 iR (3) Side Plate(3) 1

15 A01016 W Moving Rod 1

15 | sa22001 | BH®WE Needle Roller Bearing 1 HKA512

17 A01015 hHFRME Moving Rod Eccentric Wheel 1

18 | sBot0ts | AmAEEEE  Hexagon Scoket Screw 2 Motk |
19 AD1014 MR (2) Side Plate(2) 1

20 A01018 Ewxa Upper Shaft 1

21 SC11001 FEiTR Flat Key 1 545200

22 A01019 @y (B Upper Shaft Bushing(Back) 1

23 SB01012 NEANEERY Hexagon Scoket Screw 3 MG* 16L

24 | D01003 | Oo¥E Cam 1

25 D01004 RER Belt Roller 1

26 A01022 ELIEE Locating Seat 1

27 SB01002 | RABNABERL Hexagon Scoket Screw 3 M4 10L

28 A01023 R (4) Side Plate(4) 1




2-2



NO P:r‘l ﬁo, Tack Part - Title éﬁantﬁy Speciﬁcatﬁns
1 A01007 ﬁy;ﬁmm Thread Take Up Lever Fixed Axle 1
2 SB11004 | 7RAMiReE Hexagon Nut 3 M8
3 A01006 ¥ Thread Take Up Lever 1
4 | A01005 | RO Roller Axle Screw 1
[ A01004 F MR B Thread Take Up Lever Roller 1
6 D01005 | REiR Collision Block 1
7 | ootoos | mE Fixed Shaft 1
8 D01007 L FIESE: Y Rocking Support Bracket 1
9 Do1008 R ~3 1 §44 Adjusting Screw 1
10 | DO01009 | W¥| Spring 1
=11 D01010 IR R ST A4 Rocking Support Bracket Shaft 1
12 Do1011 EE Fixed Seat 1
13 | SC02001 | BEH Set Pin 2 P4*221
14 SB01022 VAV AV 8 1 1§71 Hexagon Scoket Screw 2 M6*12L

2-3




C.E '
Eﬂiﬁgﬁﬁj (Pressing Foot Component) 1/2:

7



o Pa‘:: %o ® i Part T'"‘j» ,____,__,_,[ (’Esm_mﬁy 7 77';}}3&.lilt:_ﬁt_:lﬁn_es
1 DO2001 BPEEEE Press Bar Fixed Seal 1
2 DO2002 EER Fixad St;nlt R | 17 = “
3 SB23002 | EReypsw E-type Snap Ring 1 6
4 SBO100S | AMNEERY Hexagon Scoket Scr_e;.' IIIIIIIIII _G ' M6*161
5 D02003 T Connecting Plate ‘ m-m%j:ki 1 ) ]
6 SBO100S | SRR EEY Hexagon Scc;—km Scrow ? M5*101L
7 D02004 DTSR TR Sa-La System Pu;-;\:v;;‘“"“'"”"' 1— S
8 SB11002 | FNMNes Hexagon Nut o UL 1_ | 7 r;ﬂs '
9 AD2004 HEWE Torsional Spring _n;hi =
10 SC23001 | ERf3IDER E-type Snap Ring 2 —1 o __~1-f;“ il
1" AD2005 | IREEEH® Press Bar Lilt Shaft 1—_- = 1
12 AD2006 | IR F T Press Bar Lift Rod ——1— ]
13 SC43002 | M2 F Bulb Knob — 1 N
14 A02007 EHiImEeRe Pressure Releasing Thumd . e
15 A02008 Shaigs Set Nut —__—144“5- e r:!!});};;h_
16 | D02005 | 1945 Press Bar T
17 AD2010 | IPEEERWE Press Bar Pressor Spring 1
18 D02006 | IFESR Press Bar Guide Bliock 1
19 AD2014 | FRETE Guide Block Fixed Seat 1
20 | SBO1012 | AANREIRY Hexagon Scokel Screw 1 M6*16L
21 D02007 | BEE Fixed Seat 1
22 D02008 EIf Toggle 1
23 D02009 BHES Press Bar Thimble 1
24 D02010 | EHNBETE®E Pressing Foot Fixed Seat 1
25 A02015 BRI Lifting Lever 1
26 | A02016 |{H¥ERH Torsional Spring 1
27 A02017 BENBEEHS Lifting Lever Fixed Shafl 1
28 | SB04005 | RANBTEHRY Hexagon Scoket Sel Screw 1 MB*10L
29 D02011 | ¥DIT‘AARY I FF Salad Set Of Type A Push Away 1




|2
K

2 :
BIER4) (Pressing Foot Component)

IR
Special Parts

C.IE

AREH
Standadized Parts

3-2



NG Pa?t %o . = Part Title g%anu.!y Sp’bﬂciﬁcat’l%ns

1 Do2011 | BE Slide Seat 1
2 D02012 Eng Rocking Shaft 1

3 D02013 | EEH Shake The Crank 1

4 SB0O1011 NEREERY Hexagon Scoket Screw 2 M6*10L
w5 A01005 ERE®y Roller Axle Screw 1

6 A01004 BR Roller 1

7 SB11004 | ABAEE Hexagon Nut 1 MB(4)
8 D02014 BWERY Adiusting Screw 1

g D02015 ERF Rocking Bar 1

10 | DO2016 I= RN Conditioning Block 1

11 D02017 AR Slide Block 1

12 D02018 iy Washer 1

13 | SB11004 | \BREE Hexagon Nut 2 M8 (%)
14 D02019 Eqs Rocking Bar Shaft 1

15 D02020 BE Shaft Thimble 1

16 D02021 HE Shaft’ Thimble 1

17 D02022 EREKE Pressing Foot Support Bracket 1

18 D02023 =8 Supporting Axle 1

19 SB01003 NENEEEY Hexagon Scoket Screw 1 M4°12L
20 D02024 ER Pressing Foot 1

21 SB11001 INERE Hexagon Nut 1 M4
22 D02025 ETE Fixed Seat 1

23 | SB22002 | E=8B Washer 1 6
24 A02018 LEEaTEESR Hand Wheel Fixed Seat Sliding Block 1

25 SB04004 NENEEEY Hexagon Scoket Set Screw 1 M6*6L
26 A02019 RS Hand Wheel Axle 1

27 A02020 BEEY Set Screw 1 M4
28 A02021 EBE Hand Wheel Slip Seat 1

29 A02022 KEEsEE Hand Wheel Compression Spring 1

3-3




—~——

NOsl it oo 8

30 | Aoz002 | o

31 | A04001 | ZRGE

32 | A03006 | BB

33 | sms5001 | RUEE

34 AQ3005 ®wik

35 AGI004 | RBRIBUE

36 AD4002 LdAE

37 | sB01023 | AMAREKEEY
a8 | sco001 | B

PSERUEHEELGE X85

P.S Left Hand Wheel System Is Sell All,is

Not Have Sell A

part Of The component.

T

SQecifiCauo“s
M4

|
2

,_.—————_._\

—_—

—_—

—

M5*30L

— ]

$4°221

—



D.5t# 5313 (Needle Bar Component) 1/2:




~——
"“lh, _,,_..,_.»w-o"-“"‘“‘mﬁ...,_\
NO ‘T§"~ _ e i———] }g [ /) 7
— | Part N = : Yitle . | Quantity . Sf’ﬂﬁiflcaiiom
= ——— 0. : Part LG i W.WTM‘ [,
'""2"‘ 2001 | HEEmL) Neadlo Dar Thlmblﬂ_(Uﬁ'ﬂl l_,m,.mu;-- —
X 003 s N
\\22_ jag Neadla Bar s ,,_,.‘._...;M-—---'—"‘—M::E.\\
7 3 SB ;“L.N_‘_—..ul:»——‘ [
Ti‘i RANEERy Hexagon ﬂcokalfilnffgz’_ M___; s —
: D -
B 03003 8Tm Pigeon Ring PSR 55 _._.&1 ——
5
Prrreen A0S004 | st Needlo Bar Connectod Saat
6 | smo ol Bere - 1 sk
555 1008 | ARANERIRY Haxagon Scokel Scrow =t —
7 . ==
P o100 HHEEE A Needle Bar Connectod Rod _____1 e —
8 .
D03004 | # e Rm(T) Noedle Bar Thimblo(Lower) —
9 D030 ’: DY*3 794H
05 £t ~ Needle ——




E.#3L B FHE#} (Suttle And Lower Shaft Component) :




~——

R
E T R Slantly | specitcals,
Part No . = L2 M 1 KSP-204
1 ADB001 | Axzim Large W———-—T—"_’\
2 | A0BOO2 | 413 Bobbin /____;—-———\
3 D04001 sz Suttle (fp’/’//—-——;“""ﬁ
4 D04002 | Spring"//-—"—;_—_—_—\
S A04003 B Suttle Cover | ——
3 2 M4*25(

6 SB01024 NANESEY Hexagon Scoket Screw - —
7 | Do4004 | 4 Pin /;————‘\
8 D04005 T4 Lower Sheift_—_—_/—-———l— ——
9 D04006 R SIE Suttle Guide Ring Seat L — |
10 D04007 W Spring ’_________________i
11 D04008 THES (¥) Lower Shaft Thimb_li_e_(:L ! ]
12 D04009 BE® Fixed Ring I i e .
13 SB04004 NANETERY Hexagon Scoket Set Screw ? M&*6L
14 D04010 | FTHES (&) Lower Shaft Thimblle(Right) 1
15 | Do4011 | EEBE Connected Seat 1
16 | SB01025 | AANERIRL Hexagon Scoket Screw 1 M8*20L
17 D04012 EEERY Connected Seat Screw 1
18 D04013 Bk Sliding Block 1
19 SC23003 ERZ$0I1 E-type Snap Ring 1
20 D04014 FoE Transmission Seat 1 ©8
21 D04015 HE Sfaft Sleeve 1
22 D04016 1% 2h EE 30 Transmission Seat Shaft 1
23 D04017 FFEZEHL Moving Rod Connected Shaft 1

PS. KEALERE, TBE:R

P.S.The large hooks system is sell all, not have sell a part of the component.



FENSH (Feeding Component) 1/2:




e — ‘1“3
[ ——
-'E__ Pari %o_ = Part Title
-—_.l__ﬂ EEBE Feed Dog Geaf ‘
i‘ﬂ Hig@y Needie Plate Screw j &
-——3__ 005002 | ¥NpEEDE Feed Dog Gear Oscillation S&al 1 ,
___4__ SC23002 ERs30% E-type Snap Ring 1 \
—-_.5_._. 005003 | Emuny Connected Shaft Screw 1 \
6 D0S004 | EE Connected Block L
s It 7
| 7 | Dosoos | spu Screw [T
8 DOS006 | momEmy Oscillation Seat Shaft 1
]
{8 DOS007 | BEE (1) Shaft Thimble(1) - 5
10 Do400e | @& ® Fixed Ring 2 : T
1 SBO4004 | AANE TRy Hexagon Scoket Set Screw 4 MEg
12 D05008 EEBEy Connected Shaft Screw 1 T
13 DOs009 | maw Rocking Shaft 1
14 D0s010 RYEYE Stradle Type Rod Transmission Seat 1
15 SB01025 | RANERY Hexagon Scoket Screw 1 —::—:.T\
16 D05011 BEE2) Shaft Thimble(2) 1 T
17 D05012 EEREy Connected Shaft Screw 1
18 SC23003 | EF{0W E-type Snap Ring 1 c3




F &y (Feeding Component) 2/2:




——

et it s r_—“_____.__-——'
- ] ®om
Gt 4—-——-_;:"”# - Slantty Specificatians |
‘ NQ 4 Part ﬁn : 8 " 1 l
‘M‘q—d ==t d Roguin"on Rﬂd Bu’h _...——-"-’__-‘-.‘——\;
1 ADADTG | MBI Foe M 1
— e
2 | A0ADY | EEE Fixed Seal el M5°221
it Screw St < T
Hexagon smkel’“_"____,_-w--
Wi,._ SBODI0 | AR L e 1
! o i L _..-—‘-""__‘-‘“-
) ADAD‘!B R SCTGWM : MB* 261
S~ . . w
; on Scoket Seiib___.—-——-‘“”'—'_“‘_‘_‘"\ﬂ
5 1 ADADIG | RTRREIE IR e L e . , \]‘
RSP - a
6 | A0 | gEARR Lo : 1 ’
e m —— —
7 A0A021 W ix Silde Block i ‘;’H r
"_;ﬂ - Aﬂ;\t:.;:w SRWREeE Sewtnw“‘”‘w—w:-ﬂ““‘" “‘“*H-‘
o . - ; s 7 Ie . ——-———4——-‘-'-——'—d-4-________.‘:
Q AOAD23 W E K Bprmg Follnwat Pla .____M‘“‘”'"—'__;W ‘
s it B . e s L__‘_‘__________H_‘J
10 | A0AD2S | BIMIK Scale Plate __’_»_’_____‘..——-»w-**;""' .
1 __AMO?.: T Locating Plate ML——'—*‘“"—"*—_‘—"“*“
R g b s ) MG* 161, l
12 SROOON [N §1 Countet Sunk Sﬁfﬂﬁwm_w————*b—“—'————ﬁ
e —— 1
18 | A0A026 | M Folower Block e N
== ' " 1
14 | AcA027 | HBMENH Sewing Regutation Rod ] —
S — - ’
15 AODADZS | BRI &N Bulb Knob Link ; rom—
16 | SC43002 | RURKEF Bulb Knob 1 ]

6-3



G.ABFE& (Tension Post Component) :




e ———— S

e s et T ] Iﬂ T——
iy s SO D Ry
No g 11 *g ¢ 8 ‘;‘ Pﬂﬂ Ti“a é{]ﬂn"ly ipo(:i“cﬂ
o] i = —
“"“"‘“—1 -l~ A U-»..N.E‘.,q__,‘,‘,,__r,,_,_m_______‘ e i s "_ﬂé tam 1
f
Y oaecoor | ompe SEHEE RIS o g
e e e vt e T A e A WA T N it 2
2 1 Aocoo2 | apem Nut —
KRB e e et ctucmere Y b i ol 2
o '_-"““»__w,“_‘__‘__‘__ . - ‘ 2
J....,.JEE(EL‘%N#%“ Thmaiionsmn Spring : =y
5 ¥ AEEOEE_ | ER g Followar Sheet S
G ADCO0R i nsion Disk 2
0 | Rl T ———
7 AOCO07 th 4% 4 Tension Wheel Rod 1
o] 090007 ,.‘Eg -] !—}:!j Thread ——
B 1 SB1004 | Amepm Hoxagon Nut ! M8
. TS ~—_] T —
B AOCO0R 44 B Bar Noadle 1
P T e,
10 SB01007 AVETAY: 307 X7 Hexagon Scoket Screw 3 M48L.
——— o T ———]
ML ADOOY | g Throad Guide \
—— T —
12 | A0DOO? PO @ % R Thread Guide Fixed Seal 1
- T ——
13 | SB01007 TR R 4R v Hexagon Scoket Screw 2 M5*12L
14 A0DO04 it Thread Guide 1
"'—'—-—-—--—--——-——-n—..
15 AODOOS | #4 11 2 @) i1 B8 Thread Guide Hook Fixed 1
16 SB04001 AN NS Vil 37 Hexagon Scoket Set Screw 1 M4*5L
17 SB11003 | /<meReg Hexagon Nut 1 M6
18 AODODG 4 0 B R Thread Spring Seat 1
19 AODOO7 1 0% 30 g Thread Spring 1
20 AODOOB MR Messenger wire twist spring 1
21 AOE001 V2R - Thread Guide Sytem 1
22 AOE002 e At 4y Thread Tension Wheel Rod 1
23 | AOE003 | IRFRMiR % Felt Side Plate 2
24 AOQE004 1535 Felt Ring 2
25 ADE005 e 45 Thread Tension Whee| 2

P.S. ML SRMUILEA, Kipsk

P.5.Thread guide system and thread guide sytem are sell all, are not have sell a part of the component,



m—

H.# 228343 (Thread Stand Component) :




——

: N A
Pa*rl{ ﬁo = . Part Tille Quanhity SDBCI!ICaIIOnS
x 1
AOF001 | #£22 (1) Threadﬂt’“”/____.—-——-—————-——__\\
1
ADF002 EE Th:mble;’//_____d._——-———_——-—-______\_\
1
ADF003 | X (1) PJDE@L,/#_____———-—._—-—-___‘\
2 M6°20
SB06002 | +FNERFL cwf——;&
2
sl 5 swpportBracket
1
AQF005 | EX (2) P%___,___——__.____\_
2 M5
SB11002 | SNAiEeE Hewﬂ/ﬁ_ﬂ_——_—_ﬁ
2 M5°1
SB06001 | +ENREXY Cross Round-Head Screw j_ o S 6L
3
AOF006 | RER Trayiaft’//._g_____———-————____‘_ﬂ
AOF007 KEWE Tray Shaft Sleeve ______f____,_____________
3
AOF008 :
U =8 TL/_’/_ = .o
$207001 poge-Ria Sponge Washer 4
SB21001 WHEBE Spring Washer 3 w5
=" ——
AOF009 | #22 (2) Thread Stand(2) 1
—_ EEE——
SB33001 | Ry (SFM) Wood Screw(Self—tapping Screw) 3 M5720L
S, —
AOF010 | $32FE Thread Stand Seat i
il = oo
SB02001 | JRAIAIRLE Hexagon Head ETL———————J 2 M6*11L

8-1





